NATIONAL FIELD INVESTIGATIONS CENTER
CINCINNATI

AN EVALUATION
OF THE

HAGERSTOWN , MARYLAND
WATER POLLUTION CONTROL PLANT

NOVEMBER 1973

UNITED STATES ENVIRONMENTAL PROTECTION AGENCY
OFFICE OF ENFORCEMENT AND GENERAL COUNSEL







NATTONAL FIELD INVESTIGATIONS CENTER

CINCINNATT

AN EVALUATION
OF THE
HAGERSTOWN, MARYLAND

WATER POLLUTION CONTROL PLANT

by
Alfred W. West, Chief
and
Robert J. Touhey, San. Engr.

Waste Treatment Branch

NOVEMBER 1973

UNITED STATES ENVIRONMENTAL PROTECTION AGENCY
OFFICE OF ENFORCEMENT AND GENERAL COUNSEL



TABLE OF CONTENTS

LIST OF TABLES

SUMMARY .

INTRODUCTION .

PLANT DESCRIPTION .

PLANT EVALUATION .

PLANT PERFORMANCE .

PROCESS LOADINGS

DISCUSSION .

RECOMMENDATTIONS

APPENDIX

iii

PAGE NO.

12

21

oL



TABLE NO.

A-3

A-L

LIST OF TABLES

BOD5 AND TOTAL SUSPENDED SOLIDS, mg/1 .

BOD5 AND TOTAL SUSPENDED SOLIDS PERCENT REDUCTIONS
INFLUENT FLOW .

PRIMARY CLARIFTIER DETENTION TIME AND SURFACE
OVERFLOW RATE

AERATTON TANK DETENTION TIME . .
ORGANIC LOAD TO AERATTON TANKS
ESTIMATED ATR SUPPLY TO AERATION TANKS

FINAL CLARIFIER DETENTION TIME AND SURFACE
OVERFLOW RATE

APPENDIX
ORGANIC LOAD TO AERATION TANKS
LOADING PARAMETER FOR MODIFIED SECONDARY SYSTEM
UNIT CAPACITIES (METRIC)

UNIT CAPACITIES (ENGLISH)

PAGE NO.

10

11

13

1L
16
18

19

20



SUMMARY

Representatives of the U. S. Environmental Protection
Agency (EPA) National Field Investigations Center - Cincinnati
visited the City of Hagerstown, Maryland, Water Pollution
Control Plant on May 15, 1973, to observe and evaluate plant
facllities and operation.

Analysis of plant records from January 1972 through
April 1973 indicated that plant personnel had experienced dif-
ficulty in maintaining consistent effluent quality. Final
effluent biochemical oxygen demand (BOD5) and total suspended
solids (TSS) averaged 19.2 mg/l and 57 mg/l, respectively, in

1972 and final effluent BOD. and TSS averaged 22 mg/l and 37 mg/l

>
from January through April 1973.

Analysis of process loadings indicates that some units,
particularly the primary clarifiers, were severely overloaded.
High organic loads had been imposed upon the secondary system
because of primary system deficiencies. Both the aeration tanks
and final clarifiers were hydraulically overloaded during periods

of sustained high flow.

Process control had been hampered by an overall lack of



flow meters and controls. The flow could not be distributed to
the various units to maximize the efficiency of the secondary
system, and return and waste sludge flows could not be accurate-
ly controlled.

Recommendations are presented for both immediate and
long-range modifications to improve process control capability,
to increase the capacity of the secondary system, and to

upgrade final effluent quality.



INTRODUCTION

In response to a request by Mr. Herbert M. Sachs,
Director, Water Resources Administration, State of Maryland,
through the U. S. Environmental Protection Agency (EPA)

Region TII, representatives of the National Field Investiga-
tions Center - Cincinnati, Waste Treatment Branch, visited the
City of Hagerstown, Maryland, Water Pollution Control Plant on
Mary 15, 1973. The visit was conducted to observe and evaluate
the operation of the Hagerstown plant in cooperation with the
Maryland Environmental Service's program for resolving waste-
water treatment problems.

Branch personnel inspected the facilitiles, reviewed the
plant records, and discussed process control methods with plant
personnel. At the conclusion of the visit, Branch personnel
discussed their preliminary observations with representatives of
the City of Hagerstown, plant personnel, and others.

Data from the plant records were subsequently analyzed to
determine if modified process control procedures would improve
effluent quality.

The plant records, including BOD total suspended solids,

5)



and flow data, used in this analysis were provided by the Plant
Superintendent. The dimensions and capacities of the various
process units were provided by representatives of J. B. Ferguson
Fngineering, Inc. and Associates, consulting engineers for the
City of Hagerstown.
On June 13, 1973, Branch personnel again met with the

Maryland Department of Health and Water Resources Administration
officials and representatives of the City to suggest immediate

and future modifications to improve effluent quality.



PLANT DESCRIPTION

The Hagerstown Water Pollution Control Plant is located
on Antietam Creek, a tributary of the Potomac River, and pro-
vides secondary treatment by the activated sludge process to the
wastes generated by an estimated population of 43,500 people.
Several small industries within the City also discharge waste-
water into the collection system.

The treatment plant was constructed in 1924 and has been
expanded several times since then; the most recent expansion was
completed in 1964. At the time of the inspection, the plant
included the following facilities:

1l - Communitor |

1l - Aerated Grit Chamber

1 - Gravity-type Grit Chamber (standby)
2 - Pre-aeration Tanks

2 - Rectangular Primary Clarifiers

1l - Circular Primary Clarifier

2 - Aeration Tanks - 3 compartments each
1l - Aeration Tank - 2 compartments

2 - Square Final Clarifiers



2 - Circular Final Clarifiers

2 - Chlorine Contact Tanks

1 - Gravity Sludge Thickener

2 - Fixed Cover Anaerobic Digesters

2 - Floating Cover Anaerobic Digesters

1 - Sludge Storage/Aercbic Digestion Tank

A detailed list of all units including descriptions and tank
capacities is appended (Tables A-3 and A-L).

The existing plant facilities were designed on the basis of
an average flow of 30,280 cu m/day (8 mgd), but this figure had
often been exceeded because of gevere storm water infiltration
throughout the collection system and periodic flow surges from
industrial sources. In fact, the average raw wastewater flow for
the month of April 1973 was 42,328 cu m/day (11.183 mgd). The
City has taken steps to curtail infiltration and, according to
City representatives, the various industries were cooperating in
an effort to eliminate flow surges.

The consulting engineers stated that the plant had also
been subject to some organic load fluctuations and at times ex-
cessive amounts of grease and oils in the -raw waste. The con-
sultant also indicated that the major sources of these wastes had

been identified and were complying with the City's request to



pretreat or eliminate such wastes before discharging into the
collection system.

A partial flow diagram, Figure 1, illustrates the various
units and the general flow pattern. In the primary system the
raw waste 1s pre-aerated and then settled. The secondary system
consists of two individual activated sludge systems each of which
has separate final clarifiers and return sludge lines. The
aeration tanks are equipped with swing-type air diffusers arranged
in a spiral roll configuration. Some flexibility had been
provided to enable several modifications of the flow pattern
through the compartments of each tank.

Settled sludge from the final clarifiers is returned to the
head of the aeration tanks, and a portion of the return sludge
may also be diverted to the pre-aeration tanks to achieve some
degree of pretreatment of the incoming waste. Excess sludge is
drawn from each return sludge line to waste to the primary e
clarifiers. The effluent from the final clarifiers is chlorinated

and discharged into Antietam Creek.



BAR SCREEN

~

FINAL

CLARIFIER

“a

HAGERSTOWN WATER POLLUTION

FIGURE |

PLANT SCHEMATIC

ra

AERATED > GRIT
GRIT REMOVAL
REMOVAL UNIT
PREAERATION L UNIT (STANDBY)
RAW
™ O comminuTor
|
c TANKS a
|
|
|
\ SERVICE
) BUILDING
o= ~_RSF______ --.—--——CS—': ______ | CSF_PUMPS
[}
- ' ! CSF '
l ——
YRSF _______ =TTt
|
—_————— ®—T—_' " ,/ ~
L ] N
' 1] / \JVGI
} e (@ ! ERATION TANK * — AL \
G : CA | CLARFIER I 1\
[ .+l \
PRIMARY l g § ! ) el TN
CLARIFIER ' N : i ==<PA
-3 I POl P ! / %
- 1 5 - ! ! / \
L 3 | i R FINAL
L AN ; AERATION TANK *2 iR !
SLUDGE _TO_ANAEROBIC g L Lk : \ ez
DIGESTION N [ [ ! N
l -
Lo | XSE_
LEGEND Lo L
CSF — CLARIFIER SLUDGE FLOW (RSF +XSF) } f
RSF — RETURN SLUDGE FLOW SR U W o] —
XSF — EXCESS SLUDGE FLOW TO WASTE 1
® ~ VALVE ) | < SLUDGE PUMPS
LD
[
- AERATION s V4
Sw
~
>~
TANK FINAL F.E.
L .3 CLARIFIER
*3

CONTROL PLANT

HAGERSTOWN, MARYLAND
(NOT TO SCALE)

TO CHLORINATION FACILITIES

Y4

-



PLANT EVALUATION

Plant Performance

The efficiency of the primary and secondary systems and the

overall plant in removing biochemical oxygen demand (BOD and

5)
total suspended solids (TSS) is illustrated in Tables 1 and 2.

In 1972, final effluent BOD. and TSS averaged 19.2 mg/l and

5
57 mg/l; the corresponding plant removals were 85 percent BOD

5

and 30 percent TSS. From January through April 1973 final effluent
BOD5 and TSS averaged 22 mg/l and 37 mg/l which represented plant
reductions of 79 percent and 54 percent, respectively. These

data, particularly final effluent TSS, i1llustrate the difficulty
the' operators had in maintaining satisfactory effluent quality.

The best overall TSS reduction was 80 percent, and the average
effluent TSS exceeded plant influent TSS concentrations in four

of the 16 months analyzed.

The primary treatment system operated inefficiently through-
out this 16-month period. Primary effluent (PE) monthly average
BOD5 and TSS concentrations were greater than the corresponding
plant influent values in every month except July 1972. The lack of

efficient primary treatment resulted in high BOD and suspended



TABLE 1

BOD_. AND TOTAL SUSPENDED SOLIDS, mg/l

5
HAGERSTOWN, MD., W.P.C.P.
Monthly Averages

BOD BOD BOD TSS TSS TSS
MONTH Raw PE E Raw PR FE
Jan. 1972 187 210 21.1 95 577 %
Feb. " 118 161 22.3 81 388 89
Mar - " 95 166 20.6 72 oL6 49
Apr. " 120 20k 2k.9 75 975 76
May " 95 201 8.6 67 950 Ll
June " 100 129 1.2 62 1370 88
July " 70 Ll 17.4 4o 115 29
Aug. . 147 176 25 78 365 39
Sept. " 141 1ho 18.6 102 217 31
Oct. " 201 2026 18.1 120 1563 2L
Nov. " 170 619 14.3 - 98 o2h1 72
Dec. " 82 316 25 ' 70 956 51
AVG.(1972) 127 216 19.2 | 81 830 57
Jan. 1973 110 361 19 93 1235 L5
Feb. " 95 503 22 60 1749 25
Mar . . 137 663 19 90 2835 28
Apr. " 69 295 28 5 853 51
AVG.(1973) 103 456 22 80 1668 37

10



TABLE 2
BOD AND TOTAL SUSPENDED SOLIDS PERCENT REDUCTIONS
HAGERSTOWN, MD., W.P.C.P.
Monthly Averages

L,BOD ., TSS

MONTH Primary Secondary Plant Primary Secondary Plant

% % % b b %
Jan. 1972 NR** 90 89 NR 83 NR
Feb. " NR 86 81 NR 77 NR
Mar - " NR a8 78 NR 80 32
Apr. " NR 88 79 NR 92 NR
May ! NR 9% 91 NR 95 34
June " NR 89 86 NR 9L NR
July " 37 61 75 NR 75 41
Aug. " NR 86 83 NR 89 50
Sept. " NR 87 87 R 86 70
Oct. " NR 92 o1 NR o8 80
Nov. " NR 98 92 NR 97 27
Dec. " NR 92 70 NR 95 29
AVG. (1972) NR o1 85 NR 93 30
Jan. 1973 NR 95 83 NR 9% 51
Feb. " NR 9% 7 NR 99 58
Mar . " NR 97 86 NR 99 69
Apr. " NR o1 59 NR ok 32
AVG. (1973) NR 95 79 NR 98 5k

*Combined treatment by preaeration tanks and primary clarifiers.

**No Reduction. Months in which effluent BOD5 and TSS values were greater
than the corresponding influent values.

11



golids loadings on the secondary system which no doubt affected

overall plant performance.

Process Loadings

The individual process units were evaluated by determining
elther the hydraulic or organic load, or both, for each unit.

The monthly average wastewater flows used to calculate the
various process loadings are listed in Table 3. As noted pre-
viously, the engineer's design capacity for the primary and
and secondary systems was based on an average flow of 30,280 cu m/day
(8 mgd). The maximum daily flow (not shown in Table 3) recorded
since January 1972 was 60,560 cu m/day (16 mgd) or double the
design capacity.

The primary clarifiers were evaluated by calculating the
hydraulic detention times and the surface overflow rates based
on monthly average plant flows. Although excess sludge was also
pumped to the primary clarifiers, this flow had not been measured
and therefore was not included in this analysis. As illustrated